SWINGMASTER)|

SECTION N
COVERS AND GRILL



SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION
MODEL 361 SWINGLOADER COVERS AND GRILL
DESCRIPTION

ENGINE COVERS INSTALLATION

ENGINE MISCELLANEOUS COVERS INSTALLATION

TRANSMISSION COVER INSTALLATION

SWINGMASTER CORPORATION
11415 MELROSE AVENUE
FRANKLIN PARK, ILLINOIS 60131 TELEPHONE: (847) 451-1224




- \ B
N

®
I
I
I
|

®
|

T
I

¢
<
|
=
I
|
®
L
‘|’
I

|

|

|

|

|

|

i |

P |

=== |

| | |

| 11 | | |

il 1
| |
L L JI 1
L
¥ - - 5 - - - DD
i gl : A r/ SWINGMASTER CORPORATION
- i B 730 INDUSTRIAL DRIVE
ELMHURST, LLNOIS 80128
ENGINE_COVERS INSTALLATION
(© INsTALLATION MODEL 381 W/ CUMMINS QSB6.7 DIESEL ENG.
= - DRAWN BY: . DRAWING NO.
wsew | " H2-892




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 14

ASSEMBLY
NUMBER DESCRIPTION
1806716 ENGINE COVERS INSTALLATION
ITEM PART QOTY
NO. NUMBER DESCRIPTION USED
2 1802124 HOOD SUPPORT 1
3 1806717 ENGINE HOOD 1
4 1806718 GRILL WELDMEN 1
5 1802796 STEEL GRATING 1
6 1800175 PADLOCK AND KEY 3
7 1800196 LATCH 4
8 1806719 ENGINE SIDE COVER - L.H. 1
9 1806720 ENGINE SIDE COVER - R.H. i
10 1800183 GAS SPRING 4
11 1800439 H.H.C.S. 1/4-20 X 1 1/2" LONG 6
12 1800186 STEEL ANCHOR CLIPS 6
13 1800673 1/4-20 CLIP NUT 6
14 1800310 HINGE 3" x 3.5" LG. 6
15 1800442 H.H.C.S. 5/16-18 X 3/4" LONG 24
16 1800443 H.H.C.S. 5/16-18 X 1" LONG 7
1% 1800444 H.H.C.S. 5/16-18 X 1 1/4" LONG 8
18 1800445 H.H.C.S. 5/16-18 X 1 1/2" LONG 16
19 1800550 5/16" FLAT WASHER 23
20 1800074 5/16" LOCK WASHER 47
21 1800512 HEX NUT 5/16-18 47
22 1800513 ESNA HEX NUT 5/16-18 8
23 1800469 H.H.C.S. 1/2-13 X 1" LONG 4
24 1800472 H.H.C.S. 1/2-13 X 1 3/4" LONG 6
25 1800570 1/2" LOCK WASHER 10
26 1800554 1/2" FLAT WASHER 4
27 1806314 RADIATOR COVER WLDM'T gl
28 1806278 LIGHTS MTG. BAR il

SWINGMASTER CORPORATION
11415 MELROSE AVENUE

FRANKLIN PARK,

ILLINOIS 60131

TEL: (847)451-1224

Page 1



w‘l Ii-

i / +
oI 5
+ +

il |

4 4
f -

_
+\\\

~N

s |

[\l

FRONT OF MACHINE

INSTALLATION

S

\ L

b ]

1801614 i :2

\

Y

§
Ly

[REVISION
2

| < SmE—— aat—

23f22521)20

O
@09

T

OB

B OOD D)

DY)

TOLERANCES

UMLESS OTHERWISE SPECIFED
FRACTIONS + /-

3 PLACE DECMALS +/-

2 PLACE DECMALS +/-

1 PLACE DECMALS +/-
ANGLES

SEE SMNGMASTER SPECFICATION
G~1 FOR TOLERANCES NOT SPECKIED

DIMENSIONS ARE N INCHES
DO NOT SCALE DRAWWNG

SCALE 1 o

SWINGMASTER CORPORATION

11415 MELROSE AVENUE
FRANKLIN PARK, ILUNOIS 60131

MISCELLANEOQUS COVERS INSTALLATION

MODEL 361

DRAWING NO.

D—221

DRAWN BY: .0,
DATE: 11-10-88




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

ASSEMBLY
NUMBER

PART
NUMBER

SECTION

1802133
1802134
1802135
1802136
1802137
1802749
1802750
1802140
1800175
1802141
1802142
1800310
1800442
1800550
1800074
1800512
1802143
1800452
1800457
1800514
1800552
1800568
1800658
1800251
1803235
1800436
1800510
1800567

FRONT TOOL BOX COVER PLATE
FRONT TURNTABLE COVER PLATE
BATTERY BOX COVER PLATE
BATTERY BOX SIDE PLATE
REAR TOOL BOX COVER PLATE
ACCESSORY FLOOR PLATE
ACCESSORY TOP PLATE
ACCESSORY DOOR WELDMENT
PADLOCK AND KEY

"U" BOLT

RETRACTABLE HANDLE
HINGE 3" x 3.5" LG.
H.H.C.S. 5/16-18 X 3/4"
5/16" FLAT WASHER

5/16" LOCK WASHER

HEX NUT 5/16-18

CLIP NUT 5/16-18
H.H.C.S. 3/8-16 X 1" LONG
H.H.C.S. 3/8-16 X 1 1/2" LONG
HEX NUT 3/8-16

LONG

3/8" FLAT WASHER
3/8" LOCK WASHER
1 1/2" PIPE PLUG-SOCKET HEAD

STAPLE WELDMENT

SUPPORT BRACE

H.H.C.S. 1/4-20 X 3/4" LONG
HEX NUT 1/4-20

1/4" LOCK WASHER

SWINGMASTER CORPORATION
11415 MELROSE AVENUE

FRANKLI

N PARK,

ILLINOIS

60131 TELEPHONE:

28-Feb-1990

(708) 451-1224




9X8X7 Xé

J==
: |23
HODD SUPPORT
~—————————— TORQUE CONVERTOR
2 A
i
/
I3
e H
+ MAIN FRAME
- i
—f3 N i
1 14 -~ I
e [ I !
I R 1= !
N —— e — /
1 1
' Jio /
i ol /
[ o /
I 40 I !
1 !
) | !
i . I
/
i
I}
I}
H
/
{
/
[}
\!
TRANSMISSION
- FRONT OF MACHINE { ) INSTALLATION
TOLERANCES SWINGMASTER CORPORATION
UNLESS OTHERWSE SPECFIED
FRACTIONS +/~ 11415 MELROSE AVENUE
3 PLACE DECMALS +/- FRANKUN PARK. ILUNOIS 60131
2 PLACE DECNALS +/-
1 PLAGE DECMALS +/- TRANSMISSION COVER INSTALLATION
SEE SMNGMASTER
1 ronwmnmcts NOT SPECIFED MODEL 361
OIMENSIONS ARE N INCHES ORAWN BY: R.O. DRAWING NO.
DO NOT SCALE DRAWING
SCALE) 1e3 DATE: 11-1-88 D —_— 21 2
S U T —




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 14
MODEL 361 SWINGLOADER  COVERS AND GRILL

ASSEMBLY

NUMBER DESCRIPTION

1802120 TRANSMISSION COVER INSTALLATION
ITEM PART QTY.
NO. NUMBER DESCRIPTION USED
2~ 1802121 TRANSMISSION COVER 1.00
3 1802122 HYDRAULIC PUMPS COVER PLATE 1.00
4 1802123 TRANSMISSION COVER PLATE 1.00
5 1801430 H.H.C.S. 5/16-18 X 5/8" LONG 8.00
6 1800442 H.H.C.S. 5/16-18 X 3/4" LONG 25.00
7 1800550 5/16" FLAT WASHER 33.00
8 1800074 5/16" LOCK WASHER 33.00
9 1800512 HEX NUT 5/16-18 7.00

SWINGMASTER CORPORATION
11415 MELROSE AVENUE
FRANKLIN PARK, ILLINOIS 60131 TELEPHONE: (847) 451-1224




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

MODEL 361 SWINGLOADER

SECTION 14

COVERS AND GRILL

ASSEMBLY

NUMBER DESCRIPTION

1802132 MISCELLANEOUS COVERS INSTALLATION

ITEM PART QTY.
NO. NUMBER DESCRIPTION USED

2 1802133 FRONT TOOL BOX COVER PLATE 1.00
3 1802134 FRONT TURNTABLE COVER PLATE 1.00
4 1802135 BATTERY BOX COVER PLATE 1.00
5 1802136 BATTERY BOX SIDE PLATE 1.00
6 1802137 REAR TOOL BOX COVER PLATE 1.00
7 1802749 ACCESSORY FLOOR PLATE 1.00
8 1802750 ACCESSORY TOP PLATE 1.00
9 1802140 ACCESSORY DOOR WELDMENT 1.00
10 1800175 PADLOCK AND KEY 5.00
11 1802141 "U" BOLT 2.00
12 1802142 RETRACTABLE HANDLE 3.00
13 1800310 HINGE 3" x 3.5" IG. 6.00
14 1800442 H.H.C.S. 5/16-18 X 3/4" LONG 41.00
15 1800550 5/16" FLAT WASHER 18.00
16 1800074 5/16" LOCK WASHER 41.00
17 1800512 HEX NUT 5/16-18 26.00
18 1802143 CLIP NUT 5/16-18 9.00
19 1800452 H.H.C.S. 3/8-16 X 1" LONG 2.00
20 1800457 H.H.C.S. 3/8-16 X 1 1/2" LONG 6.00
21 1800514 HEX NUT 3/8-16 6.00
22 1800552 3/8" FLAT WASHER 6.00
23 1800568 3/8" LOCK WASHER 8.00
24 1800658 1 1/2" PIPE PLUG-SOCKET HEAD 1.00
25 1800251 STAPLE WELDMENT 1.00
26 1803235 SUPPORT BRACE 1.00
27 1800436 H.H.C.S. 1/4-20 X 3/4" LONG 3.00
28 1800510 HEX NUT 1/4-20 3.00
29 1800567 1/4" LOCK WASHER 3.00

SWINGMASTER CORPORATION
11415 MELROSE AVENUE
FRANKLIN PARK,

ILLINOIS

60131

TELEPHONE :

(847) 451-1224




